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Fig.S1 Synthesizing procedure of APP@EP
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Fig.S2 Digital photos of (a)KP, (b) KP-APP, (c) KP-APP@EP-0.5, (d) KP-APP@EP-1, (e) KP-APP@EP-1.5,
and (f) KP-APP@EP-2 after vertical burning tests
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Fig.S3 (a): The SEM images (x60, x160) of control and treated kraft papers, (b): The EDS spectra of KP and
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Table S1 Cone test results and fire growth index of control and treated kraft papers

Samples TTls PHRR:/(KW/m?) FIGRA:/(kW/sm?) PHRR2/(KW/m?) FIGRA2/(kW/sm?) THR/(MJ/m?) Residue/%
KP 27 349.35 7.76 367.91 2.04 82.69 18.05
KP-APP 32 227.37 5.05 202.55 0.74 47.46 45.65
KP-APP@EP-2 38 145.71 2.9 84.93 0.27 26.11 53.58
#* S2  PHIIANFHER A B 4R TG Hidls
Table S2 TG analysis data for flame retardant and kraft papers
o o Maximum mass loss . or/o
Samples T10%/°C Tmax/°C rate/(°C/%) Residue at 700 °C/%
APP 347 572 0.46 21.6
APP@EP 223 321 0.14 56.7
KP 274 341 1.33 19.1
KP-APP 184 308 1.10 23.3
KP-APP@EP-2 237 355 0.84 33.7
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